Fraser River Estuary Study
Water Quality

Industrial Effluents

L. G. Swain

Victoria, British Columbia
December, 1980

* Government of Province of
W Canada British Columbia



Canadian Cataloguing in Publication Data

Swain, L. G. (Leslie Grant), 1950-
Industrial effluents.

{Fraser River estuary study : water quality,
ISSN 0228-5762)

Background report of the Water Quality Work
Group to the Fraser River estuary study of the
Fraser River Estuary Study Steering Committee.

Co-published by the Government of Canada.

Bibliography: p.

ISBN 0-7719-8525-8

1. Factory and trade waste - British Coclumbia -
Fraser River estuary. 2. Water - Pollution -
British Columbis - Fraser River estuary. I.
Fraser River Estuary Study Steering Committee
[...]
. Objectives applicable to operations within the
study area have been included in Tables 12(a) to 12(c). Level "A" objectives are limits
which all new operations should meet. Level "C" objectives were toc be met by all
operations in existence when the objectives were proclaimed. Existing operations were
then expected to upgrade wastewater quality so that it could meet level "B" and later

level "A" objectives. No time frames were referenced for these changes to take place.

The EPS has issued regulations and/or guidelines for fish processing operations

(May 1975)(47), potato processing operations (June 1977)(40)

, and meat and poultry
y(39)

operations (June 1977 . The federal guidelines for fish processing operations do not
prescribe limits for contaminants in wastewater. The guidelines prohibit the discharge of
stickwater, press liquor, or bloodwater to a receiving stream. The guidelines also require
operations to install solids removal facilities equivalent to a 25 mesh screening device.

The intent of this was to prevent sludge build-up near the outfall(m).

Levels for specified contaminants outlined in the federal meat plant regu-
lations and guidelines are included in Tables 13(a) and 13(b). A comparison of these levels
with the provineial objectives is approximate since the federal requirements are expressed
in terms of "dressed weight" while the objectives are in terms of "live weight". The
provinecial and federal requirements have been compared in Table 14.

The federal potato processing regulations and guidelines are included in Tables
15(a) and 15(b), and can be compared to the provineial objectives in Table 12(e).

Generally, for the different food industry operations, the federal and

provincial requirements are similar, although one or the other may be more restrictive.

- 26 -



3.1.2 Sources of Contaminants

(a) Fish Processing

Wastewaters generated by fish ~operations “usually contribute significant

loadings of organics in the form of BOD and suspended solids, as well as ether soluble

oils. Many species of fish are processed differently in order to produce a saleable
product.

The processing of salmon generates two wastewaters. Salmon are commonly
unloaded hydraulically, and the water used in this process is reeycled until this operation

1

is completed. It is then discharged. Villamere 3) has indicated that this process utilizes
approximately 10 m3 of water per standard cateh, with a BOD5 of 3 470 mg/L and a

suspended solids concentration of 937 mg/L.

The other process wastewaters are generated from preparing the salmon for
freezing or canning, and include washwater, retort water and cooling water. The
mechanical processing of the salmon has, at some plants, been shown to use approximately
seventy percent less water than handprocessing and to reduce the BOD5 loading by about
six percent(13). However, it mcreases the suspended solids loading by thirty-five percent

and the soluble 011 loedmg by over mnety percent.

In herring roe production, the major sources of wastewater are pumpout water,
and water used in the cutting process for roe removal. The BOD5 loading from the overall
wastewater is in the range of 14 to 26 kg/t of raw fish with the pumpout water
contributing 11 l<g°/t(1 ). The suspended solids loading is in the range of 9 to 29 kg/t with
the pumpout water contributing 7 kg/t. Water usage ranges from 3 to 10 m /t

Fish reduction plants have significantly higher concentrations of BOD

13) , >

had
indicated BOD5 concentrations in bloodwater and stickwater from 80 000 to 100 000

suspended solids, and ether soluble oils than other fish processes. Villamere

mg/L, and in evaporator condensates and deodorizer water from 100 to 500 mg/L;
suspended solids concentrations in bloodwater and stickwater from 15 000 to 20 000 mg/L,
and in evaporator condensates and deodorizer waters from 50 to 200 mg/L; and ether
soluble oils concentrations in bloodwater from 1 000 to 2 500 mg/L, in stickwater from
1 500 to 2 500 mg/L, and up to 100 mg/L in evaporator condensates and deodorizer water.

-927 -



Different species of groundfish can produce wastewaters with significantly

different characteristies. The BOD5 concentrations(m)

can be as high as 150 mg/L for
halibut, 195 mg/L for sole, and 540 mg/L for ocean perch. The suspended solids
(14) can be as high as 110 mg/L for halibut, 85 mg/L for sole, and 1 395

mg/L for ocean perch.

concentrations

(b} Fruit and Vegetable Processing

Contaminants are generally introduced in the washing, rinsing, peeling and
blanching processes. Large volumes of water, used in washing and rinsing, leach
biodegradable, soluble organic compounds such as sugars, acids and starches and can
contain quantities of pesticides.

Peeling can be carried out using mechanical cutting, heated air, steam or hot
water, or through the use of caustic soda in the form of a lye solution. Caustic peeling
can also be accompanied by two removal techniques. One of these is dry removal which
mechanically peels the product. The other is by wet removal where high pressure water
sprays remove the product's skin.

Blanching is carried out prior to canning, freezing, or dehydration to
inactivate enzymes and destroy micro-organisms. Blanching can be carried out using
steam which is injected into a steel tank, or by using hot water through which the product
is passed. Plant clean-up also generates contaminated wastewater.

(17)

A literature review of the major commodity groups indicated that the
major sources of contamination are evenly divided among the washing, peeling, blanching,
and clean-up processes. The major contaminant sources are commodity dependent. Data
in the literature indicated that of any commodity, beets have the highest BOD5 loading
(4 900 kg/d) in its raw wastewater(”) . Tomatoes generate the largest suspended solids
loading (5 050 kg/d) in raw wastewaters. Among commodity groups, flows can range from
178 to 6 780 m3/d, BOD5 concentrations can range from 363 to 3 710 mg/L, and suspended

solids concentrations can range from 70 to 1 350 mg/L.
(¢) Meat Processing

The major steps in slaughterhouse operations are the killing of the animal with

subsequent hide removal (cattle) or scalding and dehairing (hogs), eviscerating, washing
and cooling of the carcasses.

- 98 -



Blood has & BOD, of between 150 000 mg/L and 200 000 mg/L\19

upon whether blood is collected during the killing operation, blood can account for BOD5

. Depending

loadings between 3 kg/t and 15 kg/t. Paunch manure can account for a BOD, loading of
1.5 kg/t, hog scald tank water for a BOD5 loading of 0.25 kg/t, and dehairing machine
water for a BODg loading of 0.4 kg/t(lg).

Meat specialty operations generate wastewater loadings during blending
processes, filling, cooking and plant clean-up. It is estimated, based upon the amount of
finished product, that loadings from these types of operations could be approximately 9.5
kg/t of BODS, 6.1 kg/t of suspended solids, 0.1 kg/t of total phosphorus, 0.6 kg/t Kjeldahl
nitrogen, and 4 kg/t of oil and grease. The associated wastewater flow would be

approximately 10 m3/t(19).

3.1.3 Wastewater Treatment Methods
(a) Fish Processing Operations

Wastewater quality can be improved through in-plant control measures as well
as more conventional wastewater treatment methods. Vacuum systems can be used to

(15) indicated that Environment

reduce water quantities used for unloading. Claggett
Canada studies on the adoption of dry fish handling techniques used throughout a
groundfish operation have shown that the BOD5 and suspended solids loadings "can be
reduced by at least fifty percent". He also describes other measures which have only a

minimal impact.

The econventional wastewater treatment method for fish operations is
sereening. Screens can remove coarse solids, but fine screens have not been successful
because raw protein and fish oil can plug small screen openings (less than 0.25 inch
square). Fine screens equipped with cleaning devices, or self-cleaning fine secreens, can
operate trouble-free. In order to remove soluble solids and additional quantities of
suspended solids, chemical treatment using aluminum sulphate (alum), sodium hydroxide,
and a polyelectrolyte are utilized. This produces a floc which can be separated using
dissolved air flotation.

Work carried out by Claggett(ls) on dissolved air flotation systems showed
suspended solids removals of 86% for salmon canning wastewater, 95% for groundfish

wastewater, and 74% for herring roe wastewater; soluble solids removals of 30% for

- 929 -



salmon canning wastewater, 34% for groundfish wastewater, and 24% for herring roe
wastewater; and C.0.D. removals of 84% for salmon canning wastewater, 58% for
groundfish wastewater, and 66% for herring roe wastewater. These would be maximum
removals under ideal operating conditions and constant operator attention. The Canadian
Department of Agriculture has apparently approved the use of sludge from this type of
treatment process as poultry feed(le). However, sludge disposal from this type of

treatment has been a problem due to a concern of feeders about additives in the sludge.
(b) Fruit and Vegetable Processing Operations

Wastewater loadings can be reduced within processing plants by modifying the
process or operation. A pilot scale demonstration plant for cleaning of tomatoes without

water has shown that water usage can be reduced by approximately 80%(17)

. Dry caustic
peeling can reduce water usage by 80% to 90%. Steam blanching can reduce water usage
by approximately 50%. High pressure-low volume clean-up can reduce water usage by

about 25%.

External wastewater treatment methods ean utilize proven biological treat-
ment. However, a neutral pH is required before treatment. Biological treatment is
normally preceded in the flow sequence by physical solids-separation. This can be
accomplished using screens, gravity -clarifiers, dissolved air flotation, or chemical
precipitation.

Effective biological treatment requires a BOD
(18)
1 .

:N:P ratio of between 100:6;:1

5
This ratio is seldom found in fruit and vegetable wastewaters(17),

and 100:3:
necessitating the addition of nutrients. As well, the organiec nature of the nitrogen in
these wastewaters means that the nitrogen is not readily available to support the growth

of micro-organisms.
(e) Meat Processing Operations

In-plant controls can be instituted to reduce the loadings in wastewater
streams. The most significant reduction can be made by ensuring that blood is almost
totally collected in a blood collection system. Associated with this process would be the
cleaning without water of floors and walls, followed by a minimum quantity of first wash
water being directed to the blood ecollection system. Mechanical dumping of paunch

-30 -



contents, as well as the collection, treatment and reuse of scald tank water can reduce

wastewater volumes.
Similar wastewater treatment systems to those utilized in fruit and vegetable
processing operations, but without neutralization or nutrient addition, are also used as

external wastewater treatment methods in meat processing operations.

3.2 Operations Discharging to the Main Stem

The one operation which continues to discharge to this section of the river is

discussed first, followed by discussion of an operation which has closed.
3.2.1 Berryland Canning Company Ltd., Maple Ridge, (PE 260)

This fruit and vegetable canning operation generates three liquid effluents,
two of which are cooling water (discussed in Section 8.5.1) and one composed of process
water and domestic sewage. The process water and domestic sewage are treated using
sereens, a settling tank, and a holding reservoir. Additional screens, a surface aeration
basin, a eclarifier, and facilities for pH adjustment are to be built as part of a plant
expansion, the first stage of which was to have been completed in July 1980. Ultimately,
construetion should be completed in July, 1982.

Levels of specified substances allowed in the wastewater pursuant to pollution
control permit PE 260, as well as a summary of monitoring data, have been included in
Table 16. The pH in the wastewater'has ranged from 2.3 to 12.3. In general, acidic or
alkaline conditions can be equally detrimental to various aquatic forms in the receiving

(5)

stream. However, Drinnan and Clark'™’ have indicated that the Fraser River has minimal

buffering capacity for alkaline discharges.

The proposed limits for BOD5 end suspended solids were met on less than fifty
percent of the occasions when the effluent was sampled. However, this situation should
improve when the new wastewater treatment facilities are constructed. The loadings of
these contaminants, based upon their median concentrations and the median discharge
rate to the end of 1977, were 800 kg/d of BOD5 and 100 kg/d of suspended solids. The

-31-



BOD5 loading rose to 1 650 kg/d during 1978, while the suspended solids concentration
rose to 130 kg/d. Data obtained on one oceasion in 1978 for Kjeldahl nitrogen and total
phosphorus, indicated loadings to the river of 19 kg/d of nitrogen and 24 kg/d of

phosphorus.

Singleton(4) has indicated that one bioassay was ecarried out in 1973 on eoho
salmon, using liquid from the settling tank when peaches were being processed. It had a
S6-hour LCSO of 42% v/v.

3.2.2 Clappison Packers Ltd., Haney, (PE 100) (PE 3743)

This slaughterhouse closed in 1977. Wastewater discharges consisted of
process wastewater and domestic sewage. These wastewater sources were eventually
separated. The discharge of domestic sewage was authorized by pollution control permit
PE 3743 and is discussed in Section 6.2.8.

It is believed that the volume of wastewater discharged was approximately 65
m /d that the concentration of suspended solids ranged from 100 mg/L to 1 066 mg/L,
and the concentration of BOD5 ranged from 153 mg/L to 579 mg/L. Using mean
concentrations, the loadings to the river would have been 40 kg/d of suspended solids and
25 kg/d of BODS.

One bioassay conducted using coho salmon in 1972 indicated that the
wastewater had a 96-hour L050 greater than 100%(4).

3.3 Operations Discharging to the North Arm

The two largest continuous eontaminant sources to this section of the river are
discussed initially. Discussion then follows of an operation which now sends its

wastewater to a munieipal sewer, as well as an operation which discharges intermittently.

3.3.1 Puritan Canners, Richmond, (PE 36)

Puritan Canners (PE 36) produces convenience foods primarily with a meat
base. The operation consists of placing the contents into eans which are subsequently
closed, washed, cooked for sterility, chilled, labelled and placed into cartons for shipping.

-32 -



Pollution control permit PE 36 was amended in 1973. The amendment
eliminated limits on pH, suspended solids, BOD5, and coliform concentrations in the
wastewater. The basis for this amendment was that only cooling water would be
discharged to the river after July 1, 1974. Process washwater and domestic sewage were
to be diverted to the municipal sewage system at that time. This diversion did not occur
until August 1978,

Domestic sewage was treated in a septic tank while the process washwater
was treated in a four-stage catch basin. These wastes are now being pretreated in an

gerated lagoon prior to discharge to the municipal sewage system.

A summary of monitoring data, as well as the pre-1974 limits outlined in PE
36, is included in Table 16. The BOD5 loading, based upon one analysis, was 315 kg/d.
The suspended solids loading, based upon nine analyses, was 5 kg/d.

3.3.2 Richmond Packers, Richmond, (PE 90)

This abattoir discharges process wastewater which has passed through screens,
settling tanks, and coal treatment beds. The WMB has indicated in a technical assessment
of the operation that the coal bed acts as an anaerobic filter which converts organics to

carbon dioxide, methane and water.